616240 : 'ON Buime.q Z o | abeyd 6L/SZ/L : deq
1dO MM0S1 18°9 3SVE OLIN AT : MaIA papojdx3 9-80..200-NJ : UoIsiAsy

|
L
YIINAVO ONINVIE &%
|
w\@

L

re
e
-
I
yoldvav g
3INION3 O1

J 10U



EXPLODED VIEW: EV MTG BASE 6.8L 150KW CPL

DRAWING #: 0F2975

GROUP C

ITEM PART# QTY. DESCRIPTION

(1)1 0L05740STOR 1 MTG BASE C5 150KW
2 G065852 1 SPRING CLIP HOLDER .37-.62
3 (G052252 5 DAMPENER VIBRATION
4 G052257 5 SPACER .49 X .62 X 1.87 PWDR/ZINC
5 (G052259 5 WASHER FLAT M12
6 G055597 5 SCREW HHC M12-1.75 X 85 G8.8
7 052251A 5 DAMPENER VIBRATION 50 WHITE
8 (052860 4 NUT LOCKING M12-1.75

(1)9 0LO6890STOR 1 ENGINE SUPPORT 6.8L RH
10 G045764 1 SCREW HHTT M4-0.7 X 8 BP
11 0A4456 1 WASHER LOCK SPECIAL 3/8
12 G061383 1 LUG SOLDERLESS 3/0-#4 X 13/32 CU
13 G043107 2 SCREW HHC M8-1.25 X 25 G8.8
14 - e
15 - e—

(1)16 0L01390STOR 1 5.4L RH ENGINE MOUNT SPACER
17 G022131 7 WASHER FLAT 3/8-M10 ZINC
18 046526 7 WASHER LOCK M10
19 0536210410 1 ASSY WIRE 14.00”
20 - e—
21 0C3168 1 WASHER LOCK SPECIAL 5/16-M8
22 G022129 1 WASHER LOCK M8-5/16
23 G022145 2 WASHER FLAT 5/16-M8 ZINC
24 G045771 2 NUT HEX M8-1.25 G8 YEL CHR
25 - e

(1)26 0L01480STOR 1 ENGINE MOUNT 6.8L LH SIDE
27 - e—
28 G052243 6 SCREW HHC M10-1.5 X 60 C8.8
29 G051735 1 SCREW HHC M10-1.5X 70 C8.8
30 0L0123 1 SPACER 41 X.75 X 1.68 ST/ZNC

NOTES (UNLESS OTHERWISE SPECIFIED):

(1) SHEET METAL PARTS LISTED IN THE BOM TABLE, PRIOR TO 1/1/16, ARE REPRESENTING GENERIC
PARTS (NO COLOR):

+ MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO SAP BOM.
+ CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY)
IN THE SYSTEM FOR CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).

REVISION: CN-0027708-G

DATE: 10/11/2019

Page 2 of 2



